

Test Report

Report No: KEYS23092708002RH-03

Date: Oct. 08, 2023

Page 1 of 3

Applicant : Foshan Yiroufang Textile Manufacture CO.,Ltd.
Address : 6F A, No.19 Sha Fu Road, Xin Hua Xi Village, Long Jiang Town, Shunde District,
Foshan City, China
Manufacturer : Foshan Yiroufang Textile Manufacture CO.,Ltd.
Address : 6F A, No.19 Sha Fu Road, Xin Hua Xi Village, Long Jiang Town, Shunde District,
Foshan City, China

The following sample(s) was /were submitted and identified on behalf of the clients as:

Sample Name : Fist Aid Kit
Trade Mark : YRF
Sample Model : A01
Sample Received Date : Sep. 26, 2023
Testing Period : Sep. 26, 2023 To Oct. 08, 2023
Test Requested : As specified by client, for compliance with Food and Drug Administration
Regulations.
Test Method : Please refer to next page(s).
Test Result : Please refer to next page(s).
Conclusion : PASS (Based on test results)

Signed for and on behalf of



Tony Qian/ Technical Director

This report is only responsible for the test results of the samples submitted for inspection, and is not responsible for the source of the samples submitted for inspection. This report shall not be altered, increased or deleted. Without written approval of KEYS, this test report shall not be copied except in full and published as advertisement.

Guangdong KEYS Testing Technology Co., Ltd

Address: Room 206, Building 1, Huagu Technology Center, No. 6 Hehe Street, Hengkeng,
Liaobu Town, Dongguan City, Guangdong Province
6/F., Building B, Chuangyigu Industrial Park, No.5, Hehe Street, Songxi Road, Hengkeng,
Liaobu, Dongguan, Guangdong, China/523413
Tel: 0769-89798319 E-mail: info@keys-lab.com Web: <http://www.keys-lab.com>

Test Report

Report No: KEYS23092708002RH-03

Date: Oct. 08, 2023

Page 2 of 3

Sample Description:

No.	Description	Material	Name
1	Black Cloth	PA	Fist Aid Kit

Test Result: No.1

Test Method: As specified in FDA 21 CFR 177. 1500.

Test item	Test method	Result	Limit
Density	21 CFR 177. 1500	1.139 g/cm ³	1.14±0.015 g/cm ³
Melting Point	21 CFR 177. 1500	486 °F	475-495 °F

Test item	Test Condition	Result	Limit
Solubility	Boiling 4.2 mol/L HCl	Dissolve	Dissolves in 1 h

Maximum extractable fraction in selected solvents

Simulant Used	Test Condition	Result(%)	Limit(%)
Water	150°F, 2 hr	0.5	1.5
95% ethyl alcohol	150°F, 2 hr	0.7	1.5
Ethyl acetate	150°F, 2 hr	<0.1	0.2
Benzene	150°F, 2 hr	<0.1	0.2

Note: % = percent by weight

This report is only responsible for the test results of the samples submitted for inspection, and is not responsible for the source of the samples submitted for inspection. This report shall not be altered, increased or deleted. Without written approval of KEYS, this test report shall not be copied except in full and published as advertisement.

Guangdong KEYS Testing Technology Co., Ltd

Address: Room 206, Building 1, Huagu Technology Center, No. 6 Hehe Street, Hengkeng, Liaobu Town, Dongguan City, Guangdong Province
6/F., Building B, Chuangyigu Industrial Park, No.5, Hehe Street, Songxi Road, Hengkeng, Liaobu, Dongguan, Guangdong, China/523413
Tel: 0769-89798319 E-mail: info@keys-lab.com Web: http://www.keys-lab.com

Test Report

Report No: KEYS23092708002RH-03

Date: Oct. 08, 2023

Page 3 of 3

Sample Photo:***** End of Report *****

This report is only responsible for the test results of the samples submitted for inspection, and is not responsible for the source of the samples submitted for inspection. This report shall not be altered, increased or deleted. Without written approval of KEYS, this test report shall not be copied except in full and published as advertisement.

Guangdong KEYS Testing Technology Co., Ltd

Address: Room 206, Building 1, Huagu Technology Center, No. 6 Hehe Street, Hengkeng,
Liaobu Town, Dongguan City, Guangdong Province
6/F., Building B, Chuangyigu Industrial Park, No.5, Hehe Street, Songxi Road, Hengkeng,
Liaobu, Dongguan, Guangdong, China/523413
Tel: 0769-89798319 E-mail: info@keys-lab.com Web: <http://www.keys-lab.com>